
 

EXECUTIVE SUMMARY  

 

REDEVELOPMENT OF RESIDENTIAL CUM 
COMMERCIAL  PROJECT 

 

AT 

 

C.S. NO 1/47, 2/47, 117, 118, 119, 120 AND 121 
OF LOWER PAREL DIVISION, SITUATED IN 

G/SOUTH WARD, MUMBAI 

 

BY 

 

M/S NISHUVI CORPORATION 



Application for CRZ Clearance         Project name: C.S. No 1/47, 2/47, 117, 118, 119, 120 and 121 of Lower Parel Division, Mumbai 

 

Developers: M/s Nishuvi Corporation                        1 

 

1. INTRODUCTION TO PROJECT 

After recognizing the need of development of plot bearing C.S. No 1/47, 2/47, 117, 118, 119, 120 

and 121 of Lower Parel Division, situated in G/South Ward, Mumbai, having total 145 nos. of 

tenants were residing at very old building structure is now being developed by M/s Nishuvi 
[...]
                                                                                                  SITE UNDER REFERENCE                                                             

 

 

 



Application for CRZ Clearance         Project name: C.S. No 1/47, 2/47, 117, 118, 119, 120 and 121 of Lower Parel Division, Mumbai 

 

Developers: M/s Nishuvi Corporation                        6 

 

 

 

                                                                                    

 

CZMP Plan showing location of reference Plot 

 

 

 

 

 

 

 



Application for CRZ Clearance         Project name: C.S. No 1/47, 2/47, 117, 118, 119, 120 and 121 of Lower Parel Division, Mumbai 

 

Developers: M/s Nishuvi Corporation                        7 

 

3.4 SITE DESCRIPTION 

 The site under reference is affected by CRZ-II zone and the property fall on landward side of the 

existing Khan Abdul Gaffar Khan Road, which is reflected in CZMP plan. Thus property attracts 

the CRZ legislation as per CRZ 2011.  

The development site does not fall or contain the environmentally sensitive areas as specified in 

the coastal Regulation zone notification. Total plot Area is 9874.63 sq. mtr.  

 

Town / Tehsil  : Mumbai 

District : Greater Mumbai 

State  : Maharashtra 

Latitude    : 18°59'39.78"N 

Longitude : 72°48'57.26"E 

 

 

 

 

 

 



Application for CRZ Clearance         Project name: C.S. No 1/47, 2/47, 117, 118, 119, 120 and 121 of Lower Parel Division, Mumbai 

 

Developers: M/s Nishuvi Corporation                        8 

 

3.5 PROPOSED DEVELOPMENT 

3.5.1 AREA 

A Area Statement Total (In Sq.Mt) 

1. Area of the Plot 9874.63sq. Mtrs 

2. Deductions For 0.00 

 
a) Set Back Area of Road 680.06 Sq. Mtrs 

 
b) Proposed Road 0.00 

 
c)Any Reservation 0.00 

 
     Total (A+B+C) 680.06 Sq. Mtrs 

3. Net Area Of Plot (1-2) 9194.57 Sq. Mtrs 

4. Total Permissible B.U  Area As Per  Table I 19812.92 

5. Proposed B.U.A  Bldg A (EB/3267/GS/A) 72.64 

 
Proposed B.U.A Bldg B (EB/3266/GS/A) 3790.64 

 
Proposed B.U.A  Bldg C (EB/587/GS/A) 3851.70 

 
Proposed B.U.A  Bldg E (EB/3264/GS/A) 79.26 

 
Proposed B.U.A Bldg F (EB/3268/GS/A) 6922.59 

6.. Total Proposed B.U.A (A+B+C+E+F) 14717.03 

7. Excess Balcony Area Taken In F.S.I  0.00 

 
Existing BUA To Be Retained  

 

 
a) Structure D (EB/3639/GS/A) 3267.38 

 
b) Structure O 878.61 

 
Total Built Up Area To Be Retained 4145.99 

8. Total Built Up Area 18896.42 

9. Balance B.U Area 949.90 

10 . F.S.I Consumed (8/3) 2.05 



Application for CRZ Clearance         Project name: C.S. No 1/47, 2/47, 117, 118, 119, 120 and 121 of Lower Parel Division, Mumbai 

 

Developers: M/s Nishuvi Corporation                        9 

 

11. Construction Built Up Area 2208.48 

12. Total R.G. Required 1162.61 

13. Total R.G. Provided 1585.65 

14. Parking Statement 

 
Required Parking  103 Nos. 

 
Provided Parking  103 Nos. 

 
Building Structure 

 

15. Height Of Building  A 3.75 Meters 

 
Height Of Building  B 41.45 Meters 

 
Height Of Building  C  23.90 Meters 

 
Height Of Building  E 3.75 Meters 

 
Height Of Building  F 41.40 Meters 

 

 

PROJECT DEVELOPMENT DETAILS 

Proposed development  
1 Structure of Building  Building 

Details 
Building 
configuration 

Height 
of the 
Building 
wing  

Wing A Ground Floor 3.75 
Meters 

Wing B Ground Floor 
+ 1st to 13th 
Upper Floors 

41.45 
Meters 

Wing C Ground Floor 
+ 1st to 7th 
Upper Floors 

23.90 
Meters 

Wing E Ground Floor 3.75 
Meters 

Wing F Basement 
+Ground 

41.40 
Meters 



Application for CRZ Clearance         Project name: C.S. No 1/47, 2/47, 117, 118, 119, 120 and 121 of Lower Parel Division, Mumbai 

 

Developers: M/s Nishuvi Corporation                        10 

 

Floor + 1st to 
13th Upper 
Floors 

Total Built up Area 
Proposed 

 
 

2 Tenements existing 145 including Commercial and Residential 

tenements. (Only 134 tenants have executed 

consent terms or permanent alternate 

Accommodations Agreements) 

3 Tenements proposed  223 Flats/tenements and 37 Non 

residential/commercial structures 

4 Maximum Height of Building from 

Ground level 

41.45 mtrs 

5 Emergency Power supply (D.G. 

Nos. x KVa 

1 no. 35 KVa 

6 Area required for D.G sets 5 sq. mt 

7 Salient features of the project  

 • Earthquake Resistance Building structure 

• Rain water Harvesting System in the complex 

• Energy Conservation; Provision of Solar water heating system. 

• Eco-Friendly Measures 

• Optimum use of Timber 

 

3.5.2 UTILITIES 

 

The Utilities required during the construction phase are water, power, fuel and Labour. 

 

i) WATER REQUIREMENT IN CONSTRUCTION PHASE: 

 (Expected Consumption – total 35 cum/day) 

For Construction activities: 30 cum/day & For Domestic use: 5 cum/day 

 



Application for CRZ Clearance         Project name: C.S. No 1/47, 2/47, 117, 118, 119, 120 and 121 of Lower Parel Division, Mumbai 

 

Developers: M/s Nishuvi Corporation                        11 

 

  Water Balance   (Construction Phase) 

Sr. 

No. 

Consumption Input  

m3/Day 

Loss 

m3/Day 

Effluent m3/Day 

1. Construction Activities 30 30 (Tanker 

consumption) 

Nil 

2. Domestic (50 Site Workers) 5 1 4 

Total 35 31 4 

 
Anticipated Impacts- 

• Increased water demand during construction phase for site preparation, water spraying for dust 

suppression, for construction activities, curing, domestic and other water requirements for labour 

and staff onsite 

• Waste water disposal by construction labour and staff can lead to pollution. 

• Water logging creates unsanitary conditions and mosquito breeding at site 

Mitigation Measures – 

• Wastage of water used for construction curing shall be avoided 

• One STP from proposed two STPs shall be provided for treatment of sewage 

• Proper  management of channelization of water to avoid water logging at site. 

 

 

 

 

 

 



Application for CRZ Clearance         Project name: C.S. No 1/47, 2/47, 117, 118, 119, 120 and 121 of Lower Parel Division, Mumbai 

 

Developers: M/s Nishuvi Corporation                        12 

 

ii) WATER REQUIREMENT IN OPERATIONAL PHASE: 

Sr. 

No 

Component/Head Occupant 

load 

Water Requirement 

m3/day 

Remarks 

Domestic Flushing 

12 Total residential population 1273 114.57 57.28 @ 90/45 lpcd 

2 

Total non residential population 

(Including Commercial 

population) 

279 5.58 6.975 @ 20/25 lpcd 

3 Gardening Requirement 11.10 CMD @7Litres/Sq.mtrs. 

4 Car Washing requirement 1.03 CMD @10 Litres/Car 

5 Total Quantity of Water Required 184.41 
For a total 
population 1552 
Nos. of people. 

6 Sewage   generation 157.91 CMD - 

7 Sludge generated 3.16 CMD - 

8 
Sewage treatment plant treated 

water 
157.66 CMD - 

 

1] Source: - Water will be available from Mumbai (MCGM) for domestic use and from Tanker for 

construction purpose. 

2] Storage: -Water for construction will be stored in open tank. 

 Drinking water will be stored in HDPE tank. 

Anticipated Impacts 

• Lowering the infiltration capacity and increased run off 

• Increased run off, Water logging in the low lying areas 

• Stress on existing water supply & generation of waste water. 

 

 



Application for CRZ Clearance         Project name: C.S. No 1/47, 2/47, 117, 118, 119, 120 and 121 of Lower Parel Division, Mumbai 

 

Developers: M/s Nishuvi Corporation                        13 

 

Mitigation Measures 

• Provision of storm water drainage system with adequate capacity & proper maintenance of storm 

water drainage 

• Use of water efficient technologies to reduce water consumption 

• Treatment of waste water into Sewage Treatment Plant Recycling of STP treated sewage for 

flushing and gardening 

 

iii) STP SYSTEM DESCRIPTION 
 
Design Basis

Sr. 

No.    

: 

Sewage Treatment Plant: 

a) Number STPs proposed : 2 nos 

b) Phase -1,  STP Capacity : 100 m3 /day. 

c) Phase - 2 STP Capacity : 100 m3 /day. 

d) Operation Time : 20 hrs. 

e) Hourly Flow (Feed to STP) : 9.7 m3 /hr. 

f) Peak Factor : 3.0 

g) Source of Sewage : Sewage generated from Housing. 

h) Mode of Operation : Manual or Semi-Automatic. 

i) Scheme of Treatment : MBBR Process. 

Characteristics of Raw & Treated Sewage (After Tertiary Treatment) 

The characteristics of raw sewage assumed are given below: 

 Parameters    Unit    Raw  Sewage   

 Treated  

Sewage   

1 pH  - 6.5 -8.5 6.5 -7.5 

2 

Biochemical Oxygen 

Demand (BOD)  mg/l 300 ≤ 10 

3 Chemical Oxygen Demand mg/l 400 ≤30 



Application for CRZ Clearance         Project name: C.S. No 1/47, 2/47, 117, 118, 119, 120 and 121 of Lower Parel Division, Mumbai 

 

Developers: M/s Nishuvi Corporation                        14 

 

(COD)  

4 

Total Suspended Solids 

(TSS)  mg/l 250 ≤ 10 

5 Oil & Grease  mg/l 15 ≤5 

6 Faecal Coliform  Nos./100ml 106/100 Nil 

7 Total Coliform  Nos./100ml 107/100 Nil 

 
SCHEME OF TREATMENT: 

The sewage treatment plant will be designed for a capacity of 100 & 100 KLD. Sewage treatment 

plant scheme will be based on MBBR Process. 

• Pre-treatment: 

Pre-treatment will consist of Screening& Flow equalization. 

• Secondary / Biological Treatment: 

Secondary Treatment process will consist of Biological Aeration and Biological Clarification. 

• Tertiary Treatment: 

Tertiary treatment process will consist of Media (Sand & Carbon) Filtration & Disinfection. 

• Sludge Treatment: 

Sludge treatment process will consist of Sludge Holding Tank &Filter Press. 

Process Flow Diagram STP (MBBR Process): 
 



Application for CRZ Clearance         Project name: C.S. No 1/47, 2/47, 117, 118, 119, 120 and 121 of Lower Parel Division, Mumbai 

 

Developers: M/s Nishuvi Corporation                        15 

 

 
 
 

In the aeration tank oxidation biological matter occurs. The aerobic bacteria present in activated 

sludge help in digestion of organic matter degradation BOD. Aerobically digested sewage water is 

then passed to secondary clarifier where it biological Flocs formed will be removed and separated 

by means of gravity. The excess bio sludge is sent sludge holding tank where it is collected. 

Clarified water is then passed through multimedia and activated carbon filters for removing 

turbidity by means of Submersible Filter Feed Pumps. Multimedia filtration removes fine 

particulate and suspended solids while activated carbon filter removes odour and organic traces. 

Ozonation is used for disinfection of treated water. MBBR technology is characterized by MBBR 

media, made of virgin PP (polypropylene), used as a support for the growth of large biomass 

PROCESS DESCRIPTION SEWAGE TREATMENT PLANT: 

The sewage treatment plant will be designed for a capacity of 100 & 100 KLD with a peak factor of 

3. The scheme of treatment plant will be based on MBBR Process. It will be salient, odorless 

&energy efficient. Raw sewage will then be passed through fine manual bar screens to remove 

solids, floatables from raw sewage stream before passing to equalization tank. The sewage then will 

be collected in receiving /collection /Equalization Tank. The receiving /collection /Equalization 

Tank will be provided with Jet Aerators for mixing and aseptic conditions. Raw sewage from 

equalization tank will be lifted by using Submersible Raw Sewage Lifting Pumps. Aeration tank is 

provided with Diffused Aeration Systems for biological aeration purpose. 

 



Application for CRZ Clearance         Project name: C.S. No 1/47, 2/47, 117, 118, 119, 120 and 121 of Lower Parel Division, Mumbai 

 

Developers: M/s Nishuvi Corporation                        16 

 

concentrations, submersible aeration and  media retaining screens, to keep the media inside aeration 

tank. The MBBR media offers a large surface available for the fixed biomass to grow. The presence 

of this fixed biomass increases the loading rate, which allows the treatment of more soluble 

pollution per cubic meter of tankage volume than conventional technologies. This technology is 

suitable for the construction of new installations and the upgrade of existing biological wastewater 

plants. In this case, MBBR media is directly added inside of the existing basins, and the aeration 

system is adapted with the new design. MBBR technology can be used for BOD and nitrogen 

removal applications. MBBR media consists of a small cylinder and the internal shape looks 

somewhat like a honeycomb. It is divided into multiple chambers that offer a large contact surface 

for the bacteria to grow on. Polypropylene material used is chemically inert and protected against 

UV radiations. Its relative density is approximately 0.95, which enables the media to float. The 

geometry used offers an excellent ratio between specific surface and total surface. Therefore, the 

shape provides a strong structural strength. Details of ozonation and nitrate phosphate removal are 

attached as Annexure 11. 

Sr. 
No.   

HRT (Hydraulic Retention Time) in MBBR Process (Various process units). 
 

 Process Unit    Application    HRT (Hrs.)   
 1    Equalization Tank    Flow equalization    7   
 2    Aeration Tank    Biological aeration    6   
 3    Secondary Settling Tank    Biological clarification    2.5   

 4    Filter Feed Tank   
 Filter Feed & backwashing of 
filters    1 – 1.5   

 
Some important advantages of MBBR process are as follows. 

• No need to control MLSS (mixed liquor suspended solids) 

• No need to control F/M Ratio 

• No need to control SVI (Sludge Volume Index). 

 

The MBBR consists of a tank filled with specially developed media. The media are made of special 

material of suitable density that can be fluidized using an aeration device through diffusers. 

A bio-film develops on the media, which move along the effluent in the reactor. The movement 

within the reactor is generated by providing aeration with help of diffusers placed at the bottom of 

the reactor. This thin film on the media enables the bacteria to act upon the bio-degradable matter in 

the effluent and reduce BOD/COD content in presence of oxygen from the air used for fluidization. 



Application for CRZ Clearance         Project name: C.S. No 1/47, 2/47, 117, 118, 119, 120 and 121 of Lower Parel Division, Mumbai 

 

Developers: M/s Nishuvi Corporation                        17 

 

iv) POWER 

Benefits: 
• Odorless operations, with self-regulating system. 

• High bio-film surface area: compact plants with high loading rates. 

• Reduced power consumption. 

• Non-clogging design, better oxygen transfer efficiency. 

• Attached growth process-no sludge recycling, low sludge production, no monitoring of M.L.S.S 

• Removes E.Coli(Coli form) 

• Simple to operate, with low maintenance requirements. 

 

DURING CONSTRUCTION 

(Expected Consumption- about 0.3 MW) 

1] An Electricity supply of 0.3 MW will be available from BEST. It is mainly required for some 

construction equipments, general lighting etc. 

2] All Fire & Safety measures will be taken as appropriate and will be supervised by the Authority. 

 

DURING OPERATION 

• Connected Demand: 1309.101 kW 

• Maximum Demand:1.722 MVA 

• The electricity supply will be available from BEST.  

ENERGY SAVING MEASURES 

The following Energy Conservation Methods are proposed in the project:  

• Solar & LED Lights for common area use.  

• Use of Solar System for Hot water Requirement. 

• DG sets will be kept 6m or more away from Buildings. 

 

 



Application for CRZ Clearance         Project name: C.S. No 1/47, 2/47, 117, 118, 119, 120 and 121 of Lower Parel Division, Mumbai 

 

Developers: M/s Nishuvi Corporation                        18 

 

v) FUEL 

DURING CONSTRUCTION PHASE 

Diesel (5 L/day during excavation & 10 L/day post excavation). 

All the equipment are electrically driven except JCB, porcelain, and concrete mixers. 

 

DURING OPERATION PHASE 

Diesel will be required to run the D. G. Set in case of power failure. Hence the quantity of diesel 

consumed will vary depending upon the usage of D. G set.  